Project (BSCC3151) report

on

WATER ANALYSIS IN AQUATEC WATER
PLANT AND ANALYSIS OF COSMETIC
PRODUCTS

Submitted in Partial Fulfilment of the Requirement for the Degree of
B.Sc. (Hons) Chemistry

Submitted by
PALLAVI TYAGI

Admission No. 19SBAS1020012
B.Sc. (hons) Chemistry (VIth Semester)

Under the Supervision of
Dr. Pooja Agarwal
Professor (Galgotias University)

u

Division of Chemistry
School of Basic and Applied Science
GALGOTIAS UNIVERSITY
Uttar Pradesh

May 2022




SCHOOL OF BASIC AND APPLIED SCIENCES

CERTIFICATE

This is to Certify that Ms. PALLAVI TYAGI has carried out his/her project work entitled “Water
Analysis in Aquatec Water Plant and Analysis of Cosmetic Products” under my supervision. This
[...]
yearly. Impure or unsafe water also transmits many diseases in humans and also affects aquatic
life. And it cannot be Calculated the no. of sick people due to this transmission of diseases.
Removal of unwanted chemicals and impurities from water is termed as water purification. So, to
get rid of these problems related to water, water purifications need to be done in high amount and
should be done well with different methods. The aim is to provide purified water and most of this
purified water is used for human intake. Also, it is used for many different functions like for medical,
pharmacological, chemical, and for business applications. The records of water purification consist
of a huge form of strategy. The strategies used are filtration, sedimentation and distillation. And
many filters are used for this process like pressure sand filter, Activated carbon filter.

The manufacturing of good cosmetic products needs purified water as it removes the chances of
chemical contamination and microorganisms from the products.

Purified water is used in 90% of cosmetic products. This purified water or distilled water (DI water)
can be found in most of the products like body creams, shower gels, Deodorants, Intimate washes,
shampoos, conditioners, sugar scrubs, foot creams, foundations, etc.

DI water can be used as a solvent in these products as this helps the ingredients to dissolve properly.
One of the properties of water is that it forms emulsions in which oil and water components of
products are combined to form creams and lotions, and it is scientifically proven that only pure water

(toxin-free, pollutants-free) is used to make cosmetic products.

12




CHAPTER-2
LITERATURE REVIEW

13




2. LITERATURE REVIEW

Groundwater is the basic natural resource which can be used for many purposes, basically, used
for human activities [1], 47-50. Nowadays, in this 21st century, there is a lot pressure of human
activity on nature like urbanization and industrialization, due to which the Groundwater is demean
increasingly; hence, the natural water contains pollutants and toxic substances and the main
problem which needs to be consider is pollution, which is increasing day by day and it is increasing
due to human needs. In many regions of the world, the concentration of fluoride in groundwater
affects health and create health - related issues. Huge a part of India has pretty accurate distribution
of fluoride inflected groundwater [2]. According to UNICEF, in the world, 20% of fluoride affected
villages are in India. And out of this 20%, 10% are from Rajasthan, which is a matter of high concern.
In peninsula and in arid to semi- arid regions of north-western India, fluoride is present in high
amount [3]. Sanganer, Tehsil of Jaipur district, of Rajasthan district. The samples of drinking water
were collected in plastic containers. The sample is collected from tube wells, open wells, hand
pumps and other sources. And some parameters are analyzed like pH, F, EC, TDS, Ca, Mg, TH,

Cl, NOs ' Alkalinity by the help of techniques available in laboratory [4].

After the testing, the result shows that the water quality of Sanganer Tehsil is very poor and it can
be used for drinking and cooking purposes after water treatment only, especially, we can't ignore
the concentration of NOs", which is higher than its limit, due to which, it causes a disease called
“‘Methemoglobinemia” or also called " blue- baby syndrome”. And, it is particularly occurring in
babies up to 6 months [5]. And, to maintain the quality, continuous observation of parameters should

be done.

14




OBJECTIVE

Analyze the purification methods of water in Aquatec Water plant.

To check the quality of purified water using some important parameters such as pH, TDS and
conductivity.

Analysis of purified water into cosmetic products.

To check the quantity of bulk using parameters like pH, SG and Viscosity.

15




CHAPTER-3
METHOD AND METHODOLOGY

16




3. METHOD AND METHODOLOGY

Aquatec Water Plant

Aquatec is a water purification systems and wastewater treatment technology for industrial and
infrastructure markets.

3.1 Methods used for purification

1. Boiling -It is mostly used as we can do that at home also. This method is the cheapest and
safest method of all purification method.

2. Filtration- It is productive way to purify water and there are many different filters used here
are such as Pressure sand filter, Activated carbon filter, Cartridge filter, etc.

3. Chlorination- The process in which we add chlorine or its compounds to water for purification
is called chlorination and here in aquatic plant, we do 3% dosing of chlorine, which kills
bacteria’s, viruses and microbes from water.

4. Disinfection- It means killing of pathogenic microorganism. If it will not be done then this will
cause people fall ill while we intake that purified water.

3.2 METHODOLOGY

3.2.1 OPERATION OF AQUATECH WATER TREATMENT PLANT
Water Treatment Plant consists of following: -

TABLE 1 - COMPONENTS OF OLD WATER PLANT

QTY. NAME DESCRIPTION
2 BORE WELLS -
1 UNDERGROUND TANK Capacity — 18 m3
1 PRESSURE SAND FILTER Normal flow — 6 m3/hr.
1 ACTIVATED CARBON FILTER Normal flow — 6 m3/hr.
2 SOFTENERS Normal flow — 6 m3/hr.
1 R. O. FEED STORAGE TANK Capacity — 6m®/hr.
1 PUMP Flow — 2 m3hr.
2 R.O. Membrane Permeate Flow — 2/1 m3/hr.
(First stage)
1/0.5 m¥%hr. (second stage)
1 HOT SOFT WATER STORAGE TANK WITH Capacity — 3m?
PUMP
1 PUMP Flow — 4 m3/hr.
1 PROCESS WATER STORAGE TANK WITH Tank capacity=4.0 m3
PUMP Pump capacity= 3.0 m%hr.
1 BOILER MAKE-UP WATER STORAGE TANK Tank capacity=1000 Ltrs
WITH PUMP Pump capacity= 1.0 m%hr.

17




3.2.2 AUTO OPERATION

o O O O

O

o O O O

Switch on Main Panel

Switch on process master PLC

Switch ON PLC and select AUTO mode.

Check the level of underground tank, if low then start bore well pump No. 1 or No 2 and
start NaOCI dosing of 3 % concentration and rate of Dosing is 6 LPH (Ltr 1 hour) (Approx.
consumption 60 Ltrs / day)

Back wash of Pressure sand filter and Activated carbon filter will take place for 40 mins
Softener is ready for NORMAL OPERATION. The level of Toilet tank will operate between
LOW and OK. The level of R.O. feed storage tank will operate between 40 % to 85 %.
The level of Hot Soft Water tank will operate between 40% to 90 %.

Regeneration of Softeners will start after the cycle of 8 hours.

Check the level of RO, feed storage tank, if level above 40 % then press F13 KEY ON
PLC

Start Booster pump.

SMBS Dosing is of 100 kg with 0.1% concentration will start automatically (Approx. cons
2 Ltr/hr. max)

ALKALINE Dosing solution of 100 kg with of 1% concentration will start automatically
Approx. cons 63 Ltr/hr.) will start

Start High Pressure Pump —

Load RO. - | reject drain valve for 4 Kg/cm?

Start High Pressure Pump — II.

Adjust the RO - 1 and RO. Il reject drain valve for product output for 0.5 mé/hr.

3.2.3 MANUAL OPERATION

O

o

(@]

o O

First, we have to switch on control panel.
Then, we need to on PLC and select MANUAL mode.
Pressure Sand Filter

a) Open Back wash IN and Back wash OUT valves for 15 minutes
b) Open Inlet and Rinse valves for 5 minutes
C) Then use Pressure Sand Filter in Normal mode with Inlet and Outlet valves open

Activated Carbon Filter

d) Open Back wash IN and Back wash OUT valves for 15 minutes.
e) Open Inlet and Rinse valves for 5 minutes.
f) Then use Pressure Sand Filter in Normal mode with Inlet and Outlet valves open

Regeneration of Softeners

Open Inlet and Outlet valves of Softener 1 & 2.

Check the level of RO. Feed storage tank, if the level is low then OPEN Inlet valve. If the
level is above 40% then OPEN Recycle valve.

Check the level of Process Water tank, if level low then START RO Plant.

Check the level of Hot Soft Water tank, if level low then OPEN the valve.

Check the level of Underground tank, if low then start borewell pump No. 1 or No. 2 and
start NaOCI dosing of 1 % concentration (Approx. consumption 3 Ltrs / day).

Start Raw water pump.

Start R.O. feed pump

18




3.2.4 PREPARATION OF SOLUTIONS

Some chemicals are added to purifying water at different stages, few of them are listed below.

Chlorine is a tremendously powerful approach of disinfection. However, at the same time as
withinside the pipes it produces small quantities of chemicals (called “disinfection by-products”) if
the supply water has better stages of dust or germs that can react with chlorine. Chlorine is delivered
to raw water to get rid of algae and different types of aquatic existence from the water.

Caustic soda will increase the pH of water and might without difficulty change hard water to a much
closer approximation to neutral when injected into the water treatment system. Caustic soda
decreases the solubility of risky metals, which include lead and copper.

In water treatment plants, Sodium metabisulfite (SMBS) is generally used for elimination of loose
chlorine and as a biostatic. Other chemical lowering agents exist (e.qg., sulfur dioxide), however they
may be now no longer as cost-effective as SMBS. SMBS Dosing Tank is shown below (figure 1)

TABLE 2: DESCRIPTION OF SOLUTION PREPERATION FOR PURIFYING WATER IN OLD WATER

PLANT
AREA CHEMICAL DOSING SPECIFICATION OF
NAME QTY. SOLUTION
PREPARATION
Raw water Chlorine 3% 3 Itr liquid chlorine (8%-10%)
with 100ltr of water
RO water Caustic 1% 1kg in 100 Itr of water
RO water SMBS 1% 1kg in 100 Itr of water

Figure 1 SMBS DOSING TANK

19




PROCEDURES OF MEMBRANE AND FILTERS

o Membrane will be replaced or clean in of running or else if differential pressure of inlet and
outlet exceed 15 kg/cm® whichever is earlier depends on condition of water conductivity
(<10 us/cm).

o Filters will be cleaned / changed within 15 days or else if differential pressure of inlet and
outlet exceed 1.5 kg/cm? whichever is earlier.

3.2.5 Functions of different filters
1) PRESSURE SAND FILTER-

Vessel used- structural composite pressure vessel is used.

Volume- 310 liter

Pressure operated- 10 kg/cm?

Required operated- 3 kg/cm?

Function- The function of the filter consists of trapping any solid particles (abraded patrticles,
swarf, dust, ...) and water present in the oil. The pressure filter should preferably be fitted
immediately downstream of the pump in order to protect any hydraulic elements downstream,
is shown below (figure 2)

Figure 2 PRESSURE SAND FILTER

2) ACTIVATED CARBON FILTER

Vessel used- structural composite pressure vessel
Volume- 310 liter

Pressure operated — 10 kg/cm?

Required operated- 3 kg/cm?

20




Function- Activated carbon filtration is one of many processes commonly used in water
treatment to remove contaminants such as organic materials, and since it also can remove

odor-causing contaminants, it's often used to make drinking water more palatable, is shown
below (figure 3)

Figure 3 Activated Carbon Filter

3) SOFTENER 1

Vessel used- structural composite pressure vessel

Volume- 310 liter

Pressure operated — 10 kg/cm?

Required operated- 3 kg/cm?

Function- softener 1 is used to convert hard water into soft water,
is shown below (figure 4)

Figure 4 SOFTENER -1

21




4) SOFTENER 2

Vessel used- structural composite pressure vessel
Volume- 310 liter

Pressure operated — 10 kg/cm?

Required operated- 3 kg/cm?

Function- This is to maintain the hardness.

5) CATRIDGE FILTER

A cartridge clear out is a bit of tubular filtration system that may be used throughout numerous
industries for an array of filtration requirements. A cartridge is encased inside a housing or a

casing and used to do away with undesirable particles, pollutants, and chemical substances
from liquids, is shown below (figure 5)

Figure 5 CATRIDGE FILTER
6) RO FEED
It is used to purify water and it is highly-efficient, capable of removing bacteria and unwanted

particles from water. It can remove 99% waste particles from water to purify it.
As shown below (figure 6)

Figure 6 RO FEED

22




7) BOOSTER PUMP

Reverse osmosis (RO) booster pump is used to increase pressure of water when it is less to
produce good quality of water. Here, SMBS Dosing is done SMBS Dosing is sodium
metabisulphite dosing), it reduces chlorine content in water for larger RO.

It is cheap and efficient but, it easily oxidizes which has several disadvantages. Then, we use
UV 1009 to disinfect water and it is even used for wastewater treatment because UV
disinfection is a physical process and there is no need to add chemicals to water to clean it,
this is the safe option and also effective. UV light reduces the occurrence of parasites, that
can be unaffected even to chemical disinfection.

8) RO STAGE |

This is highly purified as compared to raw water and this is the second last stage of
purification process. It is an advanced treatment than pressure sand filtration, Activated
carbon filtration. RO reduces the TDS of water to under 25 ppm. The membrane in this RO
removes impurities of small atoms and provides fresh water. As shown below (figure 7)

Figure 7 RO STAGE - |

23




9) RO STAGE Il

This is the most purified water having maintained PH and TDS and Conductivity which is
required. As shown below (figure 8)

Figure 8 RO STAGE-II

3.3 REQUIREMENT OF NEW RO PLANT

Due to more need of water in the company, new plant is set up which have some new features
than old plant, this plant contains only one softener to convert hard water to soft water. Rest methods
are same used to purify the water. As shown below (figure 9)

Figure 9 NEW WATER PLANT

24




3.3.1 Components of New Water Plant

TABLE 3: COMPONENTS OF NEW WATER PLANT

WITH PUMP

QTY. NAME DESCRIPTION
2 BORE WELLS -
1 UNDERGROUND TANK Capacity — 18 m?
1 PRESSURE SAND FILTER Normal flow — 6 m3/hr.
1 SOFTENER Normal flow — 6 m3/hr.
1 R. O. FEED STORAGE TANK Tank Capacity — 0.5 m3
Pump Capacity — 20 m3/hr.
1 PUMP Flow — 2 méhr.
7 R.O. Membrane Permeate Flow — 2/1 m3/hr.
(First stage)
1/0.5 m%hr. (second stage)
1 PROCESS WATER STORAGE TANK WITH Tank capacity=4.0 m3
PUMP Pump capacity= 3.0 m%hr.
1 BOILER MAKE-UP WATER STORAGE TANK Tank capacity=1000 Ltrs

Pump capacity= 1.0 m%hr.

3.3.2 CONTROL PANEL USED TO OPERATE NEW WATER PLANT

In this new plant also, there is an auto operation (The functioning of systems, equipment, or
strategies in a preferred way on the right time beneath manipulate of mechanical or digital gadgets

that function without human intervention) and manual operation.

25

Figure 10 CONTROL PANEL OF NEW WATER PLANT




3.3.3 PREPARATION OF SOLUTIONS

TABLE 4: DESCRIPTION OF SOLUTION PREPERATION FOR PURIFYING WATER IN NEW
WATER PLANT

AREA CHEMICAL DOSING SPECIFICATION OF
NAME QTY. SOLUTION PREPARATION
Raw water Chlorine 3% 3 Itr liquid chlorine (8%-10%)

with 100ltr of water

RO water caustic 1% 1kg in 100 Itr of water

RO water SMBS 1% 1kg in 100 Itr of water

3.3.4 PURIFICATION OF NEW RO PLANT

In this new plant also, the purification is done by much similar methods as old plant, it goes to
many similar stages like:

1) Pressure sand filter

2) Resin(softener)

3) RO Feed
4) ROI
5) ROII

So, after purification of water, we need to do testing of this purified water.

Need to check some important parameters like PH, TDS, Conductivity and Hardness that are
required so that this purified water will use in cosmetic products. So, there are mainly two
instruments used to test the purification of water.

26




3.3.5 INSTRUMENT USED FOR ANALYSIS OF PURIFIED WATER

o CONDUCTIVITY METER

Conductivity meter (figure 11) lets in us to degree the extent of conductivity in solutions.
Conductivity is a capacity of substances (solutions, metals or gases) to by skip an electric
powered current. It is likewise used to degree TDS i.e. (Total Dissolved Solid) is natural and
inorganic substances which might be dissolved in water.

A conductivity machine measures conductance with the aid of electronics linked to a sensor
immersed in a solution. The analyzer circuitry impresses an alternating voltage at the
sensor and measures the dimensions of the ensuing signal, that's linearly associated with